7z T

www. teamcracing.net

(V0 SCHLE WADYO YWl ELECTHIG
SHORKV-COURSE

=Y aTe g I = PP 515mm
VIOt B L e 290mm
=T (=) - 160mm




Transmitter Preparation

Power Switch
BIRBE

ON

£
oFfF v

Antenna

Extend the antenna to the maximum
Length for best performance
RiFH MR R YT

Battery Level Indicator
BMREETE

Good Batteries
@ EER T

@ Low Batteries(Light Blinks)
PTEN REME (BEFY

Reverse Switch

= BAR

Servo Factory Settings
o TR % (Higm/ iR B EER)

DIGITAL [=Lak]
PROPORT | ONAL

RADIO CONTROL
SYSTEM

4 3ch Switch
SE=EN1ERARA

This switch is used for optional parts.
EERE AREIETS

Transmitter crystal(TX)
SRR

27MHzTransmitter Crystal (TX)
18 27WMHz SE TR Fr (TX)

Receiver crystal(RX)
EWHER

:@:

The crystal can be replaced to change frequencies.
Note : You must also change receiver crystals!
Do not use AM crystals

EiRE A AT LI SAR
R RUoANEREESER

Straight (neutral)
EH (h3) Right turn

== B

Left turn

B TEdE

PROPORT | ONAI
RADIO CONTR(
SYSTEM

1 Steering Trim
T3 IR

R

To be used for trimming the steering
operation

PR AREE S 5t SL B

=
Stop(Neutral)
(e A=

To be used for throttle operation
PR BRI

Throttle Trigger

SHPIRIED

2 Throttle Trim )
HPTRIE /2R (=) %

=N

To be used for trimming the throttle
operation

FARS AR T o I Bh

)

Steering Dual Rate
BEfcfHE

X

©)Y

To be used to adjust steering servo throw

R ARG @ E AR

Transmitter Battery Installation
EIRRENRE

Open battery cover at the bottom of transmitter.
Install batteries. Follow the direction of batteries

designated in the inside of battery box.

EERBHNRTITRELE T, REEM.

BRPEE M HIE R B R EEIEE

Battery Cover
EihE

8 X AA}(\ ﬁ'%llﬁa%n,% Batteries

.-




A new Ni-MH battery must be charged before it is used.Refer to the charger instruction manual for charging.

EEMZAE, —EHFENLELERE. FHEFSEREHRMAE.

Set up the radio control system as indicated below -

T E R R R R R AR

. Start Install batteries.(Transmitter)
Extend the antenna.(Transmitter)

Connect the battery

Extend the antenna.(Reveiver)

Center the trims.

Switch on.(Transmitter)

Switch on.(Reveiver)

Make sure the servos are in command.

. F|n|Sh [ Switch off.(Reveiver)

[l Switch off.(Transmitter)
Retract the antenna(Transmitter)

WV Electronic Speed
Controller

@ Hfs W =E®e Gk

HI R AR (BHEHD)
EEB

It KA ()
L E R

BB (% 40)
BARA (R 1Y)
HEFE T (AR A

o "Z‘EFE () BARARARA (o)

FLo) B BAR (S ikH%)
[l m & 48 (S ihe)

(1mm to 15mm)can be drilled

AT LS TESE R FLEERE R SEIR
1mm—15mm, NEEFIE

=

£I7]

@ Needie Nose Pllers @ Awi @ Grease Screw Cement Instant Glue
R # plESbi= | I2ERB7K K
< :
—==0~ -II-‘ Grease
=
@ Ball differential Grease(Clear) @ @ SP KINFE EDGE REAMER @ Wire Cutters ) ROUND CUTTER&SANDER
ZHRTR M GHED 77 &7 AR B TI83% T
. Molybdenum Grease(Black) @D g:l
4538 (2) &
- 1 Ce
@ Hex Wrench @ Hex Wrench @
NAWF TFEH No need to pre-drill precise holes

For trimming bodies!
RmRizerEsg!




1 Bag-A

TS4015

Right Side plate-R

HRIR-12

TS4015
Right Side plate-F
AR

TR4058
M3x10

T04002
Front Arm Mount-Rear

AR E ERE-1R

|
8

TR4058 M3x8 < [

L _TR4058 t
/
M3x10
s X ¢ TR4058 4
< T08807 L M3x10 ¢

TS4044
Upper deck column——
ZHERAE

TS4022
Battery mount

M3x15

TS4015

Left Side plate-F
S RIR-H

TR4058 =

d

— TR4058 M3x10

g‘ TR4058 M3x10

TR4058 M3x10

——Upper deck column

TR4058 M3x10

TR4010

Rear Arm Mount-Rear
EREEEE-F

1*4 Upper

TS4044

HRAE

~_TS4015
Left Side plate-R
L IR-1%

—__TS4028
Chassis
;34

TR4058 M3x8 Screw
M3x81Z 45
.................. 4
TR4058 M3x10 Screw
M3x 1042 4%
............... 1"
T08807 M3x15 Screw
M3x 1548 4%
............ 1

Diff-gear Box / Motor Mount
ERGERE/ BIEE

| Bag-A

TR4002

Front Gear-box-lower
A EE R FE - K EE

Cut the waste material.

BT EEAL.

0

TR4058 M3x8 <§

TS2029
Motor Mount —_
BIiERE

Center diff mount

TR4003
Rear Gear-box-lower

R IREE

8
ig MOSS

TR4058 M3x8 M3x8

TR4058 M3x8 Screw
M3x8HR 4%

@ []m .................. 12
TR4058 M3x10 Screw
M3x 104244
............... 3

Apply threadlocker(screw cement)
FTIZA4RBK




Bag-A

TS4040 3.0 E-ring
3.0 E3n

TS4039 5.1x13x0.2 Washer
5. 1x13x0. 28

o

T04040 4.8x1.6 O-ring
4.8x1.6 OIR

é—'{\'}'§< TS4039
MY — ez

\YTSL‘O?’Q 5.1x13x0.2
AN\ TS4040 3.0
B

——— T04040 4.8x1.6

\
\
\
\
\
\
T04040 \
—— Diff housing
........................ 3 £iHER ‘ TS4039
10T gear
10TEs 8
T02099 10x15x4 Ball Bearing |
10x15x 454 7 |
2 |
— T02099 10x15x4 ‘
\
TS4039 Diff shaft |
= 1R & TS4040
= 6 Diff connecting cup
= i [P S \
\
\
Diff
4 Bag-A
A TS4039
TS4040 3.0 E-ring S, 154039 ZLIy e
L = DeS 7N\ 16TEa%
LY 19T gear /NS
3.0 EfA /////lh\\\\\§ 16T % MA!A\J)

TS4039 5.1x13x0.2 Washer
5.1x13x0. 28 K

T04041/TS4010 4.8x1.6 O-ring
4.8x1.6 OIR

O 3

T02099 10x15x4 Ball Bearing
10x15x 441 7%

T04041 10x12x0.2 Washer
10x12x0. 28 |

@ TS4039 5.1x13x0.2
@ —TS4040 3.0
ﬁ T04040
/) — Diff pads

EZRBR
T04041 4.8x1.6

N T04041
J 40T gear
40THEE &R

@ —— T04041 10x12x0.2
@ —— 702099 10x15x4

TS4040
— Diff connecting cup
EREN

TS4039 5.1x13x0.2

@ /TS404O 3.0

T04040

€5
_— Diff pads
@ ZEBp
s =4

TS4010 4.8x1.6

TS4010
54T gear
54TEsdH

TS4040
— Diff connecting cup

EEER

X3 Assemble as many times as specified

FHEYE




0 25s | Bag-A

____T04040 M2.5x6

E §§ \
‘
30000# for Front

30000# FAFARIE \
10000# for Rear
10000# FAMRE®E \

T04040 M2.5x6 Screw
M2. 5x64Z 2%

@[)m ............... 12

6 Bag-A

Center Front TS4032 -
AT 105mm center front CVD -
105mmH BCVD -
-
- TS4032/TS4033 M3x8 Screw
T02100 5x10x4 ~ @ D‘ M3x84Z 22 ,
86000 - YT ) e
1TSOT4041 5.1x8x0.2 _
Joar ~ 86000 5.1x8x0.2 Washer
IGTﬁ\im / /Q \ 5. 1x8x0. 28 &
TS4032 % TS4033
Bl M3x8 (/@ _ 86000 105mmcenterrearcVD | \\_J/) | ... 2
\ (B P 5. 1x8x0 2 105mmAR 1% CVD
\, o T02100 5x10x4 Ball Bearing
W o T02100 5x10x4 5x10x44H 7
- T04041 :
T~ 16T gear CenterRear | \&/ | |~ 4
16TEg# g
Diff
7 Bag-A
TR4059 M3x8——
TR4059 M3x10
TR4059 M3x8 TR4059 M3x10

TR4059 M3x10

Rear Gear-box-cover

TR4002 &EERfE- L&

Front Gear-box-cover
ATEEERE- L&

TR4059 M3x8 Screw

M3x8HZE 4%
......... 4
TR4059 M3x10 Screw
M3x 101844
......... 6

Apply threadlocker(screw cement)

FTHRE2RZ K ,Tl

2 Assemble as many times as specified
BERYE




3
PER

\\‘\\

Steering Servo
O it v Bag-E3

TR4059 M3x8 Screw
M3x8HZ 4%

© (jum

TR4059 M3x10 Screw
M3x 108244

TS4043 Ball stud-Short
IKEE-%E

T02081 3x7x0.8 Washer
3x7x0. 8E

© |

TS4043
qg% s_t;ﬁd-short TS4021
SA-78 Servo Mount
fRIAR 4 e

Select the servo horn matching the servo being used.
RE AR IE (R AR E

T04006
Steering servo horn
TR4059 e ERE
M3x8

Hitec - 24t

Must be purchased separately
EREYm

X




Steering Servo
10 el

Bag-B TS4021 M3x8

Bag-l

Gt

Receiver

EE3)

Double-sided tape

\ TS4021

Elegtronic equipment mount

TR b

_—TR4058 M3x8

TR4058/TS4021 M3x8 Screw

M3x 8B 4%

11 Bag-B

TR4049
Servo Saver Body
EEES T

T04003
Servo Saver-Top
w0 >

< (&)
TS4042
Ball stud-Long —_ — T04003
AR @

‘ TR4049

Servo Saver Spring
g %5/ EER
BE-R

TS4042 Ball stud-Long

T04038 M3 Screw
M34Z 4%

(ﬂl:[‘ ............ 2

TS4042
Ball stud-Long

KE-R

Servo Saver-Bottom

TR4049
_— Servo Saver Nut
4R 1EIZNE

T04004
Steering Rack
104038 MS/ BEEIER
TS4042
Ball stud-Long —
KE-R
|
=
Approx Smm—
K #35mm

T04003
Servo Saver-left
“B -

\

T04038 M3




12
-B
Bag %\ @

T04014

4.0mm

T04014

T04031
4X7x2.5 >\

TR4049
Servo Saver Post—_ |
R

g/ TR4058 M3x8

~—15mm—

1.1 =

A Projection.Note direction

EEAME

TR4058 M3x8 Screw
M3x 8B 4%

© [

T04031 4x7x2.5 Ball bearing
4x7x2. 5%

Ol

T04014 4.8mm Ball End-Long
4. 8mmEKEE E-R

T04024 3x40 Turnbuckle
3x40 Hii

TR4059 M3x10

Upper Deck-Front / Front Upper Suspension Arm Mount
—HBAR- B/ B R Bag-B
T04019 i
ﬂ%‘;ﬂ?&dy Mount—" S D ! TR4004
FIER - Upper Suspension Arm Mount-F
€§/~ &/ S
TS4042
TR4059
e M
TR4059 M3x6 Screw .
M3x 6HZ 45 IRE
@ Gm 1 TS4014
""""""""" Upper Deck-F b i
TR4059 M3x8 Screw —1RAR-HT
M3x 842 4%
C)(knw ............... 2
TR4059 M3x10 Screw © (1]
M3x 1042 4% g 8
............ 3
TS4042 Ball stud-Long
KEE-
©Ofmm.......2

Ture-to -scale diagram

(B =L




1 4 Upper Deck-Rear / Rear Upper Suspension Arm Mount
ZAEIR-15 /1% R R

(

(ﬂ v

Bag-B Bag-l T02087 i

TR4059 M3x10
ii T08814 M3x5—— 8
\ TR4004 R
¢ &

i—TR4059 M3x12

TS4020
Center diff upper plate
hZETEIR

/

Upper Suspension Arm Mount-R
LHRBE-#

TR4014

Ball stud-Long
KE-R

T08814 M3x5 Screw
M3x582 4%

TR4059 M3x8 —]

Yl

TR4059 M3x8 Screw
M3x81Z 4%

TR4059 M3x10 Screw

M3x 1088 4%
@ Gm ............ 3
~ TR4059 M3x12 Screw

Ce
e

M3x 1248 4%

TS4042 Ball stud-Long
KE-R

Tighten the screws with one sheet of paper
inserted between both gears.

Rz B BB KA — KT BRERE

/" TR4059 M3x10
H393 13T

H393 M4x4 Screw
M4x 442 4k

........................ 1

TR4059 M3x10 Screw
M3x 1088 4%

Apply threadlocker(screw cement) X Must be purchased separately

FTUZLLRRK FERY5R m




1 6 Front Hub Carrier
il EE

TR4007

Front Hub Carriers
10 Degree-Left

N\ o smE-z

/) TR4008
Front Hub Carriers
13 Degree-Left

13 RIdREE- A

TR4007

Front Hub Carriers
10 Degree-Right

N\ 10EAIEE-H

1 TR4008

Front Hub Carriers
13 Degree-Right

13 AT EE-F

Bag-C
TS4042
Ball stud-Long——
KE-R

83mm front CVD
83mmBICVD

_TS4043
Ball stud-Short
k-3

TR4006

Steering Block
%[

TS4027
Hex Mount

2x9.8 Vav::1:3

TS4027 M3x3 Screw

M3x34R 2%
(@) 2
TS4027 2X9.8 Pin

2X9. 8#EtT
(o) I TTTTTTTTTTT, 2

T04028 Front bearing collar
AIRENE

25

T04038 M3 Sﬁcrew

M31B 44
[I]:D ............ 4

T02100 5x10x4 Ball Bearing
5x10x 48 7

Front L
P4 Bag-C

TR4059 M2.5x4 Screw
M2. 5x 488 4%
..................... 2
TR4046 2.5x30 Arm Pin
2. 5x301E B
O | )
.................. 2

TS4012
Front Lower Arm-L
A TEE-E

TR4059 M2.5x4

\

TR4046 2.5x30

"y Apply threadlocker(screw cement)
i) TTHR L2 AT 7K

V Assemble both Left and Right
MELIG 8




T04002
Brace bushing

T04002 RENE

\ \ l'g
Front arm mount-F

RS ERE

L

TR4059 M3x10 Screw

M3x 1048 44
©) (o TR4059
M3x10 T04034 3x48.5
T04034 3x48.5 Arm shaft
3x48. SRR
Ol )

Front upper Rod-L B _LHitg-7%&

‘ 29.5mm ‘
/@ /]
T04014 3x51 Turnbuckle A Projection.Note direction

EEAM

Front upper Rod-R B L84

T04024 3x45

T04014 4.8mm Ball End-Long % . .

4. sSmmIkFEEE-R

/ 3x51 Turnbuckle A Projection.Note direction
@ ...... 8 T04014 EETE

T04024 3x45 Turnbuckle . .
bkl Steering Rod 8 [m) FI AT
3x45 hig S 24mm—-

1] o S B

TS4034 3x51 Turnbuckle

. 3x45 Turnbuckle A Projection.Note direction
3x51HI#2 ERAE
(AT W
............ 2 |
V Assemble both Left and Right 11 Ture-to -scale diagram 2 Assemble as many times as specified
g EAA | QEE AR (9] W Franys




Turnbuckle
20
"

=

Front suspension
e | Bag-C

. TS2026
Q\‘)\’ _~ Swaybay ball end
| \

B IR AT ERER EE

TS2026
Swaybay ball
B R EKER

TS2026 M3x10 6‘5
TS2026

Swaybay ball end —
5 AT Bk BB R

TS4026 M3x10 Screw
M3x 1042 4%

TS4026 Swaybar ball

A{EFTEREE
ap.

V Assemble both Left and Right 11 Ture-to -scale diagram 2 Assemble as many times as specified
A HEEMG - | QEEARA] ,_|10 FaEEYE




Front suspension
P 52" | Bag-C

TS4041
1.8 Swaybar
1. 8BA{EFT

TS4026 M3x3

TS4026 M3x3 Screw
M3x 34 4%

TS4025 M2x6 Screw
M2x 642 4%

" TS4025 M2x6
5 X
' =
=

€ TS4025

_— Swaybar mount

5
R EHT B

%

.fﬁk®
o=

23 Front suspension
HIfR B R

TR4059 M3x22 Screw TR4059 M3x12

M3x 2282 4%

TS4017
Front bumper buffer
RIFAIEAREISE

@)
________________________ 2
TR4059 M3x12 Screw
M3x 1288 4%
C}Q.unm ............ 2
TR4059 M3x14 Screw
M3x 1488 4% TR4055—_ ® R
2| M3 ’

TR4059 M3x22

TR4059 M3x14

Assemble as many times as specified

X2 Porree)

[11]




Front bumper stick
BIBA1EIE

TR4059 M3x12 4\%\%

TS4017

Front bumper plate —— \

HIBHEIR

TR4059 M3x8

TR4059 M3x8 Screw
M3x81R 4%

TR4059 M3x12 Screw
M3x 1248 4%

TR4059 M3x12

Rear hub carriers
EERE

% Bag-D

TS4031
78mm rear CVD
78mmiZCVD

T04028

Beir bearing collar \

1§§m§ﬂi§\ T02100 TS4042
TS4027 M3x3 5x10x4 Ball stud-Long
" / (3 % KEB-E

N TR4011
4§ N T02100 Rear hub carriers-L
5x10x4 Bk
—_TS4027 \I'S4027
Hex Mount 29.8

7~

TS4027 M3x3 Screw

M3x342 2%
(@) [P 2
TS4027 2X9.8 Pin

2X9. 8&MET
(o) IR PTPTTTTIPTTPR 2

T04028 Rear bearing collar

BREHEE

TS4042 Ball stud-Long

25

T02100 5x10x4 Ball bearing
5x 10x 48[ 75

Ol




Rear hub carriers
4 Bag-D

TR4059 M2.5x4 Screw
M2. 5x418 44

..................... 2
TR4046 2.5x30 Arm pin
2. 5x301E EHH
O I )
.................. 2

TR4011 2.5x6x1 Washer
2. 5x6x1E H

©] [ '

TS4013

/ % —, / N
A = L Rear lower arm-L
@© === TR4059 M2.5x4
ool L& J /
TR4046 2.5x30

BETRE-E

TR4058 M3x10 Screw
M3x 1082 4%
............... 2
T04035 3x51 Arm pin
x5
[ ] O
| .................. 2

TR4010
Rear Arm Mount-R i

RIREEEE-1E

T04035 3x51

\_/ ‘
g g— TR4058 M3x10

V Assemble both Left and Right
HEEME Wl




28 Rear suspension

BED RS

o

T04014 4.8mm Ball End-Long

4. snmIkSEFE-R
S R
TS4035 3x56 Turnbuckle /\
3x564i48 -
CRIniE C D )
............ 2|

Rear upper Rod % _FHitg
32.5mm
N \ |
Ci - fcl.@ A Projection.Note direction
EEAME

Rear suspension
L) 5" | Bag-D

TS4026 M3x10 Screw
M3x 104244

B {E4T R BR R

oL,
I ‘\

TS4026
@m ------------------ 2 Swaybay ball

B (84T k8
TS4026 Swaybar ball TS4026 M3x10 QB

B AFTERER

TS4026
.||a ........................ 2 Swaybay ball end—"

Rh EAT Bk EE R

7
7
\@

V Assemble both Left and Right
HEEME Wl




30 Rear suspension

ERRERS

TS4018

Rear bumper stick-below T08795 M3x18
EIER-T

TS4025
Swaybar mount
BEEFF EE

TS4041
1.8 Swaybar
1. 8BA{EFF

/

TS4026 M3x3 Screw
M3x 3R 4%

TS4025 M2x6 Screw
M2x 642 4%

(O] I —— 2

T08795 M3x18 Screw
M3x 1812 4%

3 1 Rear suspension

T R Bag-D

TR4059 M3x12

TS4018
Rear bumper stick-L
EBRIER-1

TR4059 M3x12

TR4055 M3
TS4011

Rear Shock Tower
) TR4059 M3x8  TR4059 M3x12
\ TS4018

Rear bumper stick-R
#hhtELsR-H

TR4055 M3 Nut  TR4059 M3x8 Screw TR4059 M3x12 Screw TR4059 M3x22 Screw
M3SZ 1 M3x84E 4% M3x 1242 4% M3x 2282 4%

Apply threadlocker(screw cement)

R TamAsiEk 15




5 | mag

TG2013/TG2014 2.3 E-ring

Front-Short -
fi-53 X2

2. 3E40 @
@ —TG2025
........................... 8
TS4023 1.2x2 Front piston —T02097 ‘

1.2x2 BIEE
o |

\\\\\

H .................. 2 GL}Tozognz.exmg)
/ TG2013 | \
TS4023 1.4x2 Rear piston ‘e\\ &)—T02097(3.1x1) |
1.4x2 HIER \
“ | T ()—T02097(2.8x1.9) |
.................. 2 \
O )——TS4023 ‘ —TG2025
T02097 2.8x1.9 O-ring iR CJD b
2. 8x1. 9-017 Vé\ v
- —
O] | E— | | [ ) |
| —TG2025(Short)
T02097 3.1x1mm Washer TG2013 |
LIx18 5 \
........................ 4 |

% TG2013(Short)

T02062 5.8x6 Ball stud
5. 8x6EkEE

Rear-Short
] X

@*TOZOQ?
G‘mezognz.em 9)
@—TO%Q?(& 1x1)

Q‘—D—Tozog?(zsm 9)

——TS4023
1.4x2 @ ——TG2026
S
| &=E)
TG2014 —TG2026(Long)

35

Bag-E

for Front(Short)
BIE A (38)

for Rear(Long)
#ER &

—TG2025/TG2026

for Front(Short)
ArEA &

for Rear(Long)
#ERAE

Assemble both front and rear

AH LRI E FNR %l

Assemble as many times as specified
FHEHE

X2

A




Shock Absorb
Z 55| Bag-E

TG2025/TG2026

Front-Short

for adjusting the spring tension
AREEEME

-

Compress the spring and install

T02031

T

TG2025/TG2026 12x1 O-ring
12x1-0IR

Below Spring mount@

BaEEEaRE
TS4036
Front Shock Spring-Medium
BB E-h

T02031
Below Spring mount
TR EE

TS4036

Rear Shock Spring-Medium
FBREE -

Rear-Short
e

3 5 Front Shock Absorber
BB R AR

Bag-E

TS4045
M3x12 Screw Versa tooth
M3x124F 44— 5F

T02084 M3 Nylon Nut
M3fEEEIR &

TS4045 M3x12 Screw-Versa tooth
M3x1 242454~ 5F

TR4059 M3x12 Screw
M3x 128244

@(]]m ............ 1

T04015 Shock cap ball-Short
B BTk

\ M/

T04015

Shock cap ball-Short
BEE K-

FRYE

Assemble as many times as specified
X2

V Assemble both Left and Right
AELA 17




36 Rear Shock Absorber
HBRR

Bag-E

TS4045
M3x12 Screw Versa tooth
M3x 1282 4% 5F

T04015 Shock cap ball-Long

© O

T02084 M3 Nylon Nut
M3/ BEtR &

TS4045 M3x12 Screw-Versa tooth
M3x 124244 -5 F

TR4059 M3x12 Screw
M3x 1248 4%

T04015
Shock cap ball-Long
BRERE-R

37 Rear bumper set
HEpiER

Bag-F

T02081 3x7x0.8 Washer
3x7x0. 8E K

TS2008 M3x10 Screw
M3x 104222

©) (- ...

TS2026 M3x12 Screw
M3x 12122

@Om ............ 4

TS2008
— Rear fender plates
BIRRR

V Assemble both Left and Right

HEELNG




38 Rear bumper set
HrpiE

Bag-F

TR4059 M3x10

TR4059 M3x10 Screw
M3x104% 2%

C)@.um ...............

TR4059 M3x14 Screw
M3x144% 22

@(]M ............

Bod t
o

Bag-F

TS401
7>y 154019

TS4019
Mid clip
o 5% [E] 7 5

TR4059 M3x12

TR4059 M3x12

TS4019 Mid clip
o 5% [E] ZE 3

TR4059 M3x12 Screw
M3x 124845

@(]M ............ 4

Assemble as many times as specified
X2 y p

BAEUE




40 Body support / Battery holder
S/ B

Bag-F
TR4059 M3x10
TS4016
Body support-R
EHEA
TR4059 M3x10 —__

TR4019

Battery holder

ETE

TR4019

Battery holder
BEE \/

—TR4059 M3x10

TR4058 M3x10 Screw
M3x 1042 4%

TS4016

Body support-L TR4059 M3x10 Screw

b M3x 1082 4%
TR4058 [ |~ ............... 4
g M3x10 @

Bag-F

511190 Small clip
NSRS

TS4022
Battery Sponge
Ebichi=E

N\ TR4019
Battery Plate
EHER

X Must be purchased separately
=REIm

[20]




Bag-G

Li8n3028 TS2029
AR Tyre Sponge

BB

TS2029

M4 Bag-F

HLM4FS M4 locknut with flange
M43 15 B AAME £

HLM4FS M4

V Assemble both Left and Right 4 Assemble as many times as specified X Must be purchased separately
A LA X4 it e 21 ERHENR




Mask the windowsirom the inside
TEEENEER FIEERAK.

[22]




46 % Bag-F

TS4024 M3

<L> TS4024 M3x8

TS4024 M3x8 Screw
M3x8iZ 22

TS4024 M3 Nylon Nut
M3JE A hE B

Bag-F

H135B Mid clip
hER[E E 2k
............... 4
H135B
Mid clip

H135B
Body pin holder
B R [E] 7 2R

41%151%

Assemble Both Left And Right 4
AR X

Assemble as many times as specified

FHEHE [?ﬂ




TS4026 TS4025

N

Exploded View

©-T04031
33%1-
—T04031
T04003
—T04003
TS4042 A
~
J/qméﬁ //
T04038 32 -T04004 T ) ()
P Y
5 e /‘ ®
TS4040 > 3 ; Y oy o
T02099 v : , ~ G
104024 T02099 0 ™ > S V a3
TS4042 / \ Doy TRA0SS
T04014 ( % % )
. Todo40 N7, TS2008
T04003— J . /
—T04031 A\ TS4018
H393
TRA049 M@ QN TR4059 87004
T04031— 7 TS4040 Nl | S ®
TR4049—|| TR404g  T04040 & @ \ \ TG2026
TR4059 3x10
\
5 TS4033

T02073
TS4023

O

TS4029

TS4015— TS4022 \

TR4019

N
=

" HLM4FS

TR4058

TS4040/

T02099 <)
T04040 P>
T04043 @«m&@

“Ts4032 TG2025

T04040
L, Jo4041 ﬂonoﬁmaw

z M/._.omomu

& ¥-T02081

“T04006

—lﬂ%

=

" _HLM4FS
\
/@

T04002




Parts list for TS4 1/10 4WD Short-Course-1

TS4 1/10 MWBER% SR FER 41

TS4010

TS401

TS4012

TS4013

TS4014

Left
n Tpcs

N> " Right
R IS
Tpcs
54T Center gear 9 fﬁﬁ%%ﬁg@ 1pcs Front lower arm Rear lower arm Upper deck
54THZEEs 1pcs B TR BETRE ZHEHR
TS4015 TS4016 TS4017 TS4018 TS4019

v Tpos 1pcs %
1pcs Ib/
1pcs

—

& 1pcs

1pcs

2

1pcs ®’A\\I-

T
& [ Y T ]

1 1pcs

83mm front CVD
83mmEICVD 2pcs

78mm rear CVD
78mmi£CVD 2pcs

; . Body mount
Side plate Rear bumper stick e
IR ;%‘;gémper set ERpELe BRRHE
TS4020 TS4021 TS4022 TS4023 TS4024
@D‘ M3x8 Screw
M3x8iF 24
2;)1(05 ( ) (@) O
3l e Battery sponge © @
Servo mount EihiEL 2pcs
Center diff mount ﬁ]giﬁm O (@)
HEE 1pos ajl |°°?ﬁerﬁfoo 1.2x2 Front Piston  1.4x2 Rear Piston Body-Lexan
Center diff upper plate Electronic equi t mount s 1. 2x2REE 1. 4x21£ R E g
FEER 1pos %?;;%EQUlstgs moun EitEE 1pcs 2pcs 2pcs #EH-PC 1pcs
TS4025 TS4026 TS4027 TS4028 TS4029
M2x6 Cap head ()
Q]I vt 2pcs  OM ©
4pcs O | 2pcs (:@:) % 0
o | 4 R
@] O pcs
Swaybar mount Chassis Mot t
BSIRAZEE  2pcs P ie;, rrngoum Ik 1pcs BERE Ipos
TS4030 TS4031 TS4032 TS4033 TS4034
M3x8 Screw M3x8 Screw
@[h M3x812%% 1pcs ©DU M3x84Z£2 1pcs
s ® o T T "

3x51 Turnbuckle

—®

E:‘]E'* ey

105mm center front CVD
105mmAHICVD 1pcs

105mm center rear CVD
105mmFA{£CVD 1pcs

= S— ®

3x51H48  2pcs

TS4035

TS4037

TS4038

T e

3x56 Turnbuckle
3x564I12  2pcs

TS4036

VWM

Front shock spring
BIEEEHE 2pcs

VAR

Rear shock spring

BEEEE 2pcs

Front Shock Absorber

2 Set

% Rear Shock Absorber

#BRESS 2 Set




Parts list for TS4 1/10 4WD Short-Course-2

TS4 1/10 MERIFEIRFEE G4 E-2

FrGear-box

TS4039 TS4040 TS4041 TS4042 TS4043
3.0 E-ring
3.0 E40 2pcs
== | Ofem |
C—— E[I:[“g 1.8 1pcs
N Ball stud-long Ball stud-short
2.0 1pcs IXBE-& 6pcs IkEE-%8 6pcs
Diff Connecting Cup Swaybar
G S -
by ZRER 2pcs Br1Eie
TS4044 TS4045 HLM4FS T04040 T04041
@U 388);116 Bobrii,%g M@Ee-é;‘zcws U 1pcs
1pcs y 16T Gear .
M2. 5x63Rik 16TEa#s 1pcs 4.8x1.6 O-ring
4.8x1.6 02
(©) (| )
pes 10x12x0.2 Washer
M3x12 Screw - Versa tooth M4 Locknut with f Si 10x12x0.2 Washer 10x12x0. 28
Upper deck column M3x 124844 oF ocknut witn Tange-siiver 10x12x0. 282 fy
ZHEMRAE 2pcs 8pcs M4%§Bﬁz“iﬁﬂ e Diff Housing "~ Diff Pads 40T Gear
pes EER Ipos  ZEBK 1pos 40THEH 1pcs
TS2008 TS2026 TS2028 H393 T04002
. P
A\ il
» D . Front - 1pcs 2pcs
@)
L g 13 =
= Rear - 1pcs
Q 13T Pinion Gear M4x4 Screw
Rear Fender Plates 1Set Rear Bumper Set-B 13TEiE Axd 2K Front Arm Mount
& AR 05148 #IE 2pos e AR E A
T04003 T04004 T04006 T04012 T04014
Top - 1pcs 1pcs 1pcs 1pcs Wing Screw Washer
fO) fO) fO) E%a@.ﬁ.@ﬁ
Bottom REBEE R 2pcs
1pcs Left 1pcs Steering Rack @) ® ®
EEEEER  1pcs ) 4.8mm Ball End - Long
SF{I’VO Saver Steering Servo Horn Front Body Mount = 4. SmmIkBEEE-& T7pcs
AR EE HEERRE BIEAEE 1pcs REZ% 2pcs
T04015 T04024 T04028 T04031 T04032
Long-2pcs  Short-2pes o G Front Bearing Collar
3x40 Turnbuckle =" With#E 2pcs
“:I:]]]D [I:]:IU 3x40%12  5pcs —
GRS [ ) D Rear Bearing Collar 2%9.8 Pin
Shock cap ball 3x45 Turnbuckle #BEWEE 2pcs 4x7x2.5 Ball Bearing '
o3 T . 2x9. 8#fij&t 6pcs
BE STk 3x454i18  2pcs 4x7x2. 58HH  6pcs
T04034 T04035 T04038 TR4002 TR4003
1
g  —
( ] : . []]:m LL] 1pcs ' \!\ =
. M3 Screw N =" 1pcs
3x48.5 Arm Pin 3x51 Arm Pin M34Z4% Bpcs = M‘

3x48.5 1BEH 2pcs 3x51 HEEEEN 2pcs Miflbors ?ﬁe%riggﬁar-box
TR4004 TR4006 TR4007 TR4008 TR4010
Left - 1pcs Left - 1pcs Right - 1pcs =\ Front

=l|!|-| Front
- N\ao—¥  1pcs

Upper Suspension Arm Mount
LtEERE

Left - 1pcs Righ\t - 1pcs

Steeringock o
BEE

Right - 1pcs
\

Front Hub Carriers 10 Degree
BIEREE10°

@ @
Front Hub Carriers 13 Degree
AIEREE13°

) 1pes

Rear Arm Mount
BB E E R




Parts list for TS4 1/10 4WD Short-Course-3

TS4 1/10 MBEE% SR FERHE-3

TR4019 TR4046 TR4049 TR4053
1pes /'/A\‘\ Servo Saver Nut
\ _JJEEnE pos
[ ] Servo Saver Spring
FEWE  1pos | |
2.5x30 Arm Pin Vel T
Om5 2. 5x304EEE Bl ffg;;‘;_ apes
Rear Hub Carriers Battery Holder 2pcs Servo Saver Post “Servg Saver Body L 1 Set
1R EE pcs Tt REHE  20CS g@img  1pcs
TR4055 TR4057 TR4059
M2.5x4 Screw @ M3x6 Screw @ Om M3x12 Screw
@ G' M2. 5x4484% 8pcs M3x64R#% 8pcs M3x1242#% 8pos
8pcs M2.6x8 Screw M3x8 Screw @ (ﬂm M3x14 Screw
@ M2. 6x81Z4% 8pcs @ OU M3x8iZ 4% 8pcs Mg;‘c“j?"-‘ﬁ
M3 Nut 10x12x0.2 Washer @ M3x5 Screw M3x10 Screw M3x22 Screw
M34ZHE 6pcs 10x12x0. 22 F vosse (O ((MD w0324 (O) (| MR 225
8pcs 8pcs 8pcs
TR4058 T02031 TG2013 TG2025
Upper cover nylon cap > (&
M3x8 Screw @ +HEREEME  2pcs P 12xt O-1ing ‘M
M3x 812 4% . 121 03K 2pos Shock Absorber to
) p cover
8pcs Below Spring mount end | | 3x44.5 Front Shock Absorber Shaft BEE FE 2pes
TEEEERE 2pcs 3x44. SHIBLRRFRE 2pcs 8x1 0-ring
M3x10 Screw 8x1 0-%8 2pcs

©

@)
M3x 1048 4% 4 5.8 Ball End @ 23 B-ring Shock Absorb
8pcs @\\\; IKEERE 2pcs 2.3 E$0 4pcs BT é?)zzr case Spring adjuster below cover
- AR WHAEDAE 2pcs B T 2pos
TG2014 TG2026 T02062 T02097
@ .SPOCK Absorber top cover 3.1x1mm Plastic Washer
12x1 Orfing lhi-i’ BERLE 2pcs © SE Pasic Washe
I | 12x1 0-3 2pcs N —
3x53.5 Rear Shock Absorber Shaft @ 2.8x1.9 O-ring
3x53. 5EBIERREh 2pcs \ 1 2.8x1.9 0-18 8pcs

8x1 O-ring

8x1 0-I% 2pcs

@ 2.3 E-ring Spring adjuster EQ.?,\CA‘,‘QR,SG"J“’ 5.8x6 Ball stud @ g.%}f;iss4washer
a8 i g o iR b - . 5EE#: 4pcs
2.3 E40 4pes Roar damper case WEMEE 2pcs  BRETE 2p0s 5. 8x6EkEE 4pcs B2 4p
T02073 T02099 702100 T02081 102087
0
Antenna pipe
set cover
e =
v Double-sided tape 15%@?;,; "
) EmE 1pcs
Dlaphrzgm == 5x10x4 Ball beari 3x7x0.8 Washer ( )
RE 4pcs 10x15x4 Ball Bearing x10x4 Ball bearing 3x7x0. 8ELE- 10pcs Antenna pipe set
10x15x4 #h7& 6pcs 5x10x487  Bpcs XX A 10 RIGEE Tpcs
T08228 T08795 T08807 T08814 86000
O (I @ M @ Dm O (i
M3x10 Set screw M3x18 Button head hex screw M3x15 Flat head hex screw M3x5 Set screw 51x8x0.2 Wash
31 0 3K 8245 M3 83 B TP B4k M3x 15 58 U7 Fa i Max5H K 445 5'1X8)§, 3t Has :rcs
8pcs 8pcs 8pcs 8pcs xexd 2= P
87004 H135B 511190 TU0410 | OP|

M3 Nylon Nut
M3 RER &
6pcs

Mid clip
4pcs

Body Pin Holder
BREEIEREE 4pcs

(@=a-=

Small clip
NSRBI RE T’
10pcs

Front Hub Carriers 10 Degree
ATEREE10°




Parts list for TS4 1/10 4WD Short-Course-4

TS4 1/10 MER% IR FEAHE-4

TU0413 & | TUO416 & | TU0418 3| | TU0418 3| TU0422 | OP|
= N Front §2pcs
1pcs Front 1pcs Q m
4pcs o
= \O/\O/ Washer
Rear 1pcs 4pcs
Front Upper Arm Mount
Front Hub Carriers 13 Degree Front Arm Mount Rear Arm Mount BT EBEE 1pcs Rear Hub Carriers
BiHEE13° AR B E BEEEEE HE8EE 2pcs
TU0423 [ER| | TU0424 & | TU0430 B3| | TS411 3| | TC1002 | OP|
om = I5R80
8pcs 2/Ip3cx86 2/I3x8
PCS  Brass Weight 20g
©o T INC®) 20gFRE IR 1pcs
Steering Rack 3 o olo | .
Rear Arm Mount-Ball N Dust proof cover-Lexan ‘ko - Short Course Racing Tyre - Soft
y = RE_Tk BENEEIR 1 s Brass Weight 40g - v
R EE TR = pes WFEEE-PC 1pcs 20T B 1ps RiE-F -
TUO0276 3| | TU0278 OP

12mm Front Big Bore
12mm B KEERE

12mm Rear Big Bore
12mmi% K B RE




Driver

Track / City

Event Date /

SETUP SHEET for the TeamC TS4

] Smooth 0 Bumpy 0 Low traction [JMed traction [ High traction
[ Sandy O Softdirt [ Grass [0 Hard soil [ Clay O Wet O Dry [ Dusty [ Other
IS LI RSVE L=l Shock Mounting&Camber link W
Toe-in (+)/Out (-) °
é”t"[:)” bar: [ ——mm  Bump Steep Spacer Spring(color)
amber Caster _ OBlack
010° g d
Washers 013° oil wt
Piston #

Ride height
Shock Mounting&Camber link Rear Shocks

Anti-roll bar: O mm

Camber ° Spring(color)
OBlack
O
Oil wt
Piston #
Wheelbase
OLong
O Medium
[ Short
Ride height
Front Tires&Wheels Rear Tires&Wheels
Front Tires Rear Tires
Inserts Wheels Inserts Wheels
Servo Motor
Esc Pinion/Spur /
Batteries

Comments

Notes




www.teamcracing.net



